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Fig. 1.

Geometry and size of CT specimens.
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Fig. 2. Measuring method of crack length and load line displacement.
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Table 2. Tensile properties and creep properties
of this material.
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Fig. 4. Changes in creep crack length (Aa) and
load line displacement (&) of specimens of 50.8 mm
in width and 25.4 mm in thickness tested at 538°C.



7)) — 7 EREROABR L EHIIICEI T % VAMAS EREIHRAFE 509

_10° — — .
c 538 °C ]
~ r B=25.4mm
£
£
N
4
10 )
5 ]
o L
o]
Es)
-2 _
10| Load Lab.
0 20398N IHI
- A 24010N  TOHOKU UNIv.]
o 24492N NRIM
e 25693N [HI
4 29302N NRIM
-3 o
10 1 1 il 1
~ 0 1 2
10" 10 10

. 10
C ( kJ/m’h )

Fig. 5. Creep crack growth rate vs. C* relations
obtained from test results shown in Fig. 4.
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Fig. 7. Specimen size effect on creep crack
growth rate at 594°C evaluated by C* parameter.
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Table 3. Creep crack growth testing conditions
and plot symbol used for presentation of test re-
sults in Fig. 9 to 13.
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Fig. 14. Comparison of creep crack growth rate

data obtained in this program with ASTM and EGF
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method concerning tail part of da/dt vs. C*
plot.
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